QTY Item
Pulley Cover

2
2

EBD

A A DA DNBANNA & Qo

Bolt - SS 1/4"-20 x 1" Hex Head
Nut - SS 1/4" Hex

Allen Key 5/32"

Bolt - 1/2"-13 x 3 1/2" Hex Head G5 Zinc

Nut - 1/2"-13 Hex Lock Zinc

Bolt - 5/16"-18 x 1 1/4" SS

Nut - 5/16"-18 SS Nyloc Nut

Bolt - 5/16"-18 x 1" Carriage SS
Nut - 5/16"-18 SS Hex

Washer - 5/16" Flat SS

Washer - 5/16" SS Split Lock
Bolt - 1/4"-20 x 1/2" SS Hex Head

E-Gear

1

1
1
2

Bolt - 1/2"-13 x 4" Hex Head G5 Zinc
Nut - 1/2"-13 Hex Lock

Anti Seize Packet (MRO Solutions)
Bolt - 1/4"-20 x 1/2" SS Hex Head

Clamshell Cover

4 Bolt - 1/2"-13 x 1" SS Hex Head

4 Nut - 1/2"-13 SS

2 Bolt - 5/16"-18 x 1 1/2" SS Hex Head

2 Nut - 5/16"-18 SS Nyloc

Jet Ski

4 1/4"-20 x 1/2" Indented Hex Washer Self Drilling
4 #8 Machine Screws Slotted SS

Front Only Cover Hardware

2
2
2

5/16"-18 x 1" Carriage SS
5/16" SS Wing Nut

Lolipops (welded pin washers made by AMS)

Used for

To attach cover to flat plate
To attach cover to flat plate

To tighten pulley set screws if needed

Drive bolt goes through pipe and gear output shaft

Nut for drive bolt (self locking)

Used for clamshell cover hinge

Used for clamshell cover hinge

Used for motor mounting

Used for motor mounting

Used for motor mounting

Used for motor mounting

Go through back cover and thread into EBD housing tapped holes

Drive bolt goes through pipe and gear output shaft

Nut for drive bolt. SHOULD NOT BE TIGHT AGAINST HUB!
For lubricating motor shaft for easy removal in future

To secure black tophat plastic cover to gearbox

Used to attach back cover to hoist plate
Used to attach back cover to hoist plate
Used for clamshell cover hinge
Used for clamshell cover hinge

Used to attach cover to stainless plate
Used to attach cover to stainless plate

Used to attach lolipops
Used to attach lolipops
Mount in top corners with pins sticking up to attach cover



